+ One 5 ml dosage unit confains no more than

- 0.225 micrograms of gluten.

- Tyouhove w%eot allergy (diferent from coelioc disease]
! éou should not fake this medicine.
‘o

odium: This medicine contains less than 1 mmol sodium
23 mg| per dose, that is fo say essenfially ‘sodiumfree’.

3. How to use this medicine

Ahways use this medicine exactly as described in his leaflet, or
(05 your docfor or pharmacist fold you. Check with your docior
or phormacist if you are o sure.

Before opening, massage fhe sachet fo mix the contents well.
Gently squeeze the liquid onfo the twoended measuring spoon
2.5 ml ond 5 m) provided in the pack. Measure the correct
dose accurately using the 2.5 ml or 5 ml spoon ends.

Wash and diy spoon befween doses. — — — T
Wash the spoon in warm woter and allow fo dy.

Thiow away half used soches.

Store out of he sight and reach of children.

How much medicine fo use
|

DONOT give fo biabies under 3 months or babies weighing

 lessthan Skg.

Fever and Pain Relief

Age Dose
3 months - 6 months | One 2.5 ml dose 3 times
Weighing over 5kg | aday.

Do not give to babies aged 3-6 months for more
| than 24 hours. If symptoms persist after24
hours or worsen, consult your doctor.

6 months - One 2.5 ml dose 3 or

12 months 4 times in 24 hours
1year - 3 years One 5 ml dose 3 times

in 24 hours

4 years -6 years One7.5ml (5 ml+2.5ml)
7 years - 9 years One 10 ml (5 ml+5ml)

dose 3 times in 24 hours

¢ Doses should be given every 6 - 8 hours. Leave af least
4 hours between doses.
Do not fake more thon the recommended dose in
24 hours.
o ForShortermuseonly - — — — — — — — —
o The lowest effecive dose should be used for the shorfest
durafion necessary fo relieve symptoms. If your child has an
infection, consult @ doctor without delay if sympioms [such
as fever and pain| persist or worsen [see section 2).
Do not give fo children aged 6 months or older for more
hon 3 gays. If sympioms persist affer 3 days or worsen,
consult your doclor.

=== = — -dese3 times-in24-hours—

b » WARNING:

Do not take more
medicine than the label
or leaflet tells you to

‘For pafients wih sensiive siomachs
FooTT T the medicine con be foken with or
7777777 afierfood.

R EECECEEEEEEES Talk fo your doctor

IFyour child's symptoms do
not go away as soon as
possible or worsen.

¢ Ifyou are not sure of your

| child's i||ne.s;d olr) itis .
Lo _accompanied by arash,
brecthing difficulties, diarthoea or excessive firedness,
speak o your docfor straight away.

I you have given more of this medicine than you should:

Or someone has foken more medicine then they should, or if
children have ftoken this medicine by accident, always confact a
doctor or nearest hospital fo get an opinion ofhe risk and
advice on action fo be foken.

—  Fhe symploms car include nausea; stomach pain, vormiting fmay

be blood stieaked), headache, ringing in the ears, confusion
ond shoky eye movement. At high doses, drowsiness, chest
pain, palpitations, loss of consciousness, convulsions Hmoirﬂy in
children], weckness and dizziness, blood in wrine, cold body
feeling, and breating problems have been reported.

IFyou forgetto give the medicine

IF you forget a dose, give the next dose when needed, provided
ihot the Iost dose was taken atfeast 4 fiours ago. Do not give a
double dose.

IFyou have any further quesfions on the use of this medlcine, ask
your doctor or pharmacist,

(4. Possible side effects

like all medicines, tis medicine con cause side effects, athough
not everybody gefs them.

The most common side effect s iriiafion of the siomach which _
can cause problems such as indigesfion and hearibum.

IFyour child experiences any of the following, stop giving this
medicine and tell your doctor immedotely:

@ blood in the stools [faeces/motions|

®  blackfary siools

»  vomifing blood or dark paricles that look like coffee
grounds

0 unexplained wheezing, astma, shortness of breath, skin

" rash [which may be severe with Blistering or peeling of the
* skin), iiching or%ruismg, severe skin reacfions including

" Stevensjohnson syndrome, racing heart, fluid refention

+ lswollen ankles or decreased levels of passing urine]

siff neck, headache, nousea, vomiing, fever and

+ disorientaion.

®  face, fongue or thioat sweling [ihese can be signs of

serious allergic reactions) !
¢ Asevere skin reaction known as DRESS !
(Drug reaction with easinaphiia and szstemic symploms) !
syn(ﬁome can occur. Sympioms of DRESS include: skin
rash, fever, swelling of meph nodes and an increase of
eosinophils [a fype of white blood celly. w
o Ared, scaly widespread rosh with bumps under the skin

— —and biisters mainlyfocafised orthe skinfolds; fronk, and— =

upper extremities accompanied by fever af e inifiafion of |
freaiment (acute generdlised exanthematous pustulosis|
(frequency not knownJ See also section 2.
Like all medicines, this megicine con cause sideeflects, alfhough
not everybody gets them. Tell your doctor or pharmacist if you
nofice any of the following:

Liver, kichey problems or difficulty rinafing
~This-medicine, especially-when takerathigher than — — —
recommended doses or for a prolonged period of fime, can
cause damage fo your kidneys and affect them removing acids
properly from your blood into the urine (renal fubular Odgosis]. I
can also couse very low levels of pofassium in your blood
[see section 2). This is a very serious condition and will require
immediate trectment. Signs and symploms include muscle
weckness ond \ight—heoaedness.

Afyour childex riencewnrloe followingside effects; stop
giving this medicine and tell your docfor:
¢ unexploined somach pain, indigestion, hearibum, nousea
or vomifing
¢ yellowing of the eyes, pale siools and dark e (fhese can
e signs of kidney or liver problems|
o severe sore fhroat with i ﬁ{ever
*  unexplained bruising or geed‘mg, firedness, geting more |
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infections than normal, such as mouth ulcers, colds, sore '

throat, fever. (These can be signs of anaemia or other blood
disorders.) ‘

Other side effects which may occur are: l
Uncommon: may affect up o Tin 100 people l
*  headache !
Rare: may affect up o 1'in 1,000 people ‘

*  diarhoea, wind or constipation. Tell your docfor if hese last
for more than a few days or become froublesome B
“Very rare: may affect uplo Tin 10,000 people ™ — — —
o kidhey orliver proE|ems may occur wih ﬁ)upro{en

*  sfioke or heart problems may occur with louprofen. This is
unlikely a the dlose level given fo children

*  worsening of colifis and Crofn's disease

o high blood pressure.

*  slomach ulcer, bleeding of the siomach, inflammation of the
siomach lining

dao:

*  inexceplional cases, serious infections of the skin and soft
fissues have accurred during chicken pox [varicelo)

*  skin becomes sensiive fo light

Reporfing of side effects
Ifyou gef any side effects, falk fo your docior, phamacist or
nurse.gfhis includes any possible side effects no fisied in this
leatlet. You-can-alsoreport side effects directly via-he Yellow —
Card Scheme .
www.mhra.gov.uk/yellowcard or ¢

search for MHRA Yellow Cord i 1
the Google Play or Apple App PRINT |
Store. ! FREE i
By reporfing side effects you con }
help provide more informafion on '+~ - - - - - - - - - - - - }
_the salely of this medicine. -
5 Howlosorethis
medicine }
Keep this medicine out of te sight | PRINT 1
and reach of children. ! FREE |
Do not use this medicine cfter he ! }
expiry dafe which is siated on the '~ -~ - -~ - — - - - - - - - }
_botle label and carion. [The expiry dote refers o the last day of |
hat month.| !
Store below 25°C. }

Do not throw away any medicines via wastewater or household
waste. Ask your pharmacist how fo throw away medicines you !
no longer use. These measures will help profect the environment. |

6. Confents of pack and other information

“What this medicine confains- — — — — — — — _ L

The active ingredient is lbuprofen 100 mg

per 5 ml of medicine. 3

The other ingredients are: !
Maltiol Mquig, water, glycerol, citiic acid, sodium citiate, sodium!
chloride, sodium soccgorin, orange flavour [containing wheat !
starch [confains gluten) or

siawbery flavour [containing propylene glycol xanthan gum,

—polysorbate 80, domiphen bromide— — — — — — — L

What this medicine looks like and contents of the pack

this medicine is an offwhite liquid available in packs of 8 or
16 sachefs each of 5 ml

Each pack contains @ twoended measuring spoon

Product licence holder: Reckit Benckiser Healhcare (UK Lid.
Slough, SLT 4AQ
Manufacturer of medicine: Reckitt Benckiser Healtheare UK Lid,

Product licence numbers:

PL00063,/0669: Nurofen for Children Orange Singles
PL00063,/0670: Nurofen for Children Strawberry Singles
This leaflet was revised: June 2023

The leatlet gives you the most important information. IF you have
any quesfions after *OU have read it, ask your doclor or
pharmacist who will be able o help.

~Not known: requency cannot be-esiimated from-he cvallable-

420mm

NUROFEN®

Nurofen for Children Singles
Nurofen for Children Singles
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of infection, which may lead fo an increased risk of 1
complications. This hos been observed in pneumonia
caused by bacteria and bacterial skin infections related fo- |
chickenpox. IF you give this medicine fo your child whie |
they have an infection and their sympioms of the infection |

| . ersist or worsen, consult a doctor without delay. ‘
— 100 mg./ 5 ml Oral Suspension — — — — *Buﬂngi:hickenpoxivaﬁceﬂo] ifis deisobbTo\évoioLusz,fof

— 0 _yourchild hos or has had high

Contains lbuprofen

This leaflet is valid for Nurofen for Children Orange Singles or
for Nurofen for Children Strawberry Singles Whicg wil be
referred fo as this medicine thioughout this lectlet. The onl
diference between both producs is the flavour. To know the
;Hov‘ogr ‘of the medicine you are using, please refer fo the carton
or label.

Read all of this leaflef carefully before you use this medicine,
because it contains important information for you.
Keep this leaflet: you might need it again.
Ask your doctor or pharmacist if you nieed more information or
advice.
® This medicine is designed fo help bring down a high
. lemperaiure [fever and postimmunisafion fever) and refieves
pain from headaches, sore throdis, minor aches and
— -spiains-feething-aneHoohaghe — — — — — — —
{h)is medicine is suitable for most babies over 3 months of
age, children and adulss.
Fgllow the dose insfructions carefully. Section 3 shows the
different amount that children need.
¢ Speak fo your doctor if your child:
» suffers from any of the condlfions fisted in secfion 2 of
the leaflet
 pisikingaspirnotadoseobove
75 mg a day. See secfion 2
» s foking other medicines.
See section 2.
B s not getling befter, or feeling worse,or you feel af dll
concemed. See secfion 3
» develops a rash, breathing problems or diarhoea and
gets very fired. e section 3.
» gels onr side effects. See section 4.
- is[ﬁﬂc beles-any-possible-side-effects-notfisteein his —
earef.
¢ Do not use this medicine and speak o your doctor if you
are pregnant, think you may be pregnant or frying fo get
gregnanf or are breast feeding.
ee secfion 2.

In this lecflet:
1. What this medicine is and what it is used for

,,,,, elp YQU 0ss wales)

this medicine.

Skin reactions

*  Serious skin reacfions have been reported in associafion
with this medicine. You should siop giving this medicine fo
your child and seek medical aftenfion immediately, i they
develop any skin rash, lesion of the mucous membranes,
blisters or ofher signs of allergy since this can be the firs

__signs of a.very serious skin reaction. See section 4.

Other medicines and this medicine

Tell your doctor or pharmacist f you or your chid are foking,
have recently taken or might fake any oher medicines,
especially:

o ofher medicines confaining ibuprofen or other NSAIDs,
including those you can buy over the counter

low dose aspirin (up fo 75 mg @ day)

diuretics fio L)

o O

anficoagulants (blood thinning medicines e.g. warfarin)

o O

medicines for high blood pressure [e..copiopril, afenolol,
losartan)

lithium {for mood disorders|

methofrexate (for psoriosis, arthriis and fypes of concer]
zidovudine (for H@)

corficosteroids (an anffinflammetory drug)

cardiac g|ycosiderscﬁor heart problems)

O O O O O

fransplant]

mifepristone (for terminafion of pregnancy]
uinolone antibiofics [for mFedions?

gSRI antidepressont drlégs

antiplatelet drugs e.g. dipyridamole, clopidogrel.

O O O O

Seek the advice of your doctor or pharmacist if any of the
above apply.

—you are not sure what types of medicines your chilchis toking,

show the medicine fo the docfor or pharmacist.

Other warnings

The following warmings are more fikely fo conce aduls. In any

case, consider them carefully before giving or taking this

medicine.

*  medicines such as this medicine may be associoted with @
small increased risk of heart atiack | myocardial infarction'|

2 Whatyourneed to-know before-giving this medicine fo-your- — — arsioke. Anyrisk is more fikely witrhigh doses and~ —

I chi

3. How o use this medicine
4, Possible side effects

5. How fo sfore this medicine

6. Contents of pack and other informafion

1. What this medicine

l is and what it is
used for

| ! The acive ingredlient [which makes
dd | ihis medicine work| is ibuprofen
11— ‘ which is

! nonsteroidatanfiinflammotory
CoT T [NSAID) painkiller.

. lbuprofenis used as an analgesic

[painkiller}for the relief of muscular
| “pain, headache, dental pain, fever,
or sympioms of colds and flu.

ﬁ!l!l This medicine olso brings down @

high femperature [fever|

2. What you need to know before giving this
medicine fo your child

This medicine is suitable for the mo{om\ﬁ of people but certain
people should not use it. Talk fo your pharmacist or doclor if you
tare at all unsure.

Do ot give this medicine fo your child i

* ey have ever had a reaction [e.g. asthma, runny nose,
w rosK, swelling of the face, tongue, Tips or hroct] affer

~ “toking ibuprofen;, os*pirin*orgn

- anti-inflammatory (NSAID) medicines

* ey weigh less than 5 kg or are under

" Imonths of age

* they are foking any oher anf-inflammetory (NSAID)

~ painkillers, or aspirin with o daily dose above 75 mg
o theyhave \or have had wo or more episodes of) a

er non steroidal

stomach ulcer, perforation or bleeding
o theyhove severe kidney, heart or lver failure
¢ they have inherited problems coping with fructose/fruit
sugar [heredliory fructose infolerance). This is because the
body can make some fiuctose from the ingredient malfol.
¢ they have a history of stomach bleeding or perforation affer

foking fouprofen or other NSAIDs.
Warnings and precaufions
Talk fo your doctor or pharmecst i

~ problems or o stroke because there is @ small increased

- riskof heart problems with fbuprofen

. ﬁour child has a condition which meﬁ put them at sk of

- heart ﬁrob|ems, such os diobees or (ngh cholesterl

® your child hos asthma or any allergic disease of the lungs
* your child has, or has had liver, kicney, heart or bowel
'~ problems

~ “problems
' your chid has SLE (Systemic lupus Erythematosus, a

" condifion of the immune system or any similor diseose

® your child suffers from chronic inflammetory bowel disease
' such as Crohn’s disease or ulcerative colifis
* Your child has an infection. This medicine may hide signs
'+ of an infections such as fever and pain. It s therefore

— —higherthamrecommended— — — — — — — — —

blood pressure, heart

prolonged teiment. Do not exceed the recommended
dose or durdion of freciment

o ifyou have heart problems, previous sfroke or think fhat you
might be af risk oﬁhese conditions {for example if you hove |
high blood pressure, dlidbetes or high cholesterol or ore o |
smoker] you should discuss your reatment with your doctor !
or phormacist

* _ inlimited studies, ibuprofen appears in the breast mikk in

~0 — ciclosporimor tacrolimus (to-prevent-orgon rejection affer- :f

4444“444

~ very low concentation ond is unlikely fo oflectthe
kf)reosﬁed ir‘lgon{ od\ﬁ?rse\y o

* ityou are elaerly falk fo your | S m
doctor before using this ! Il
medicine. 3 0d:

*  [Fyou are foking this medicine
for longer than he
recommended fime or of ‘

—
—
_—
_ _ |

doses you are atrisk of serious, |
harm. %hese include serious ! |
harm fo the stomach/qut ond | ‘ '
kidneys, as well as very low | 1 0]
levels of pofassium in your |

blood. These can be éto| l o
(see secfion 4). ‘

Pregnancy; breastfeeding and ety — — — — — — -

*  ibuprofen belongs to a group of medicines whichmay |
impair ferfilty in women. }
This is reversible on stopping the medicine. It is unlikely that !
this medicine, used occasionally, will affect your chonces o
becoming pregnant, however, fell your dodior before foking
this medicine \'?you have problems becoming pregnant

* you should only ake this product on @ doctor’s advice

during the first & months of pregnancy

* "~ do nofake this medicine if%ou are n the last 3 months of
pregnancy as it could harm your unbom child or couse
problems a delivery. It can couse kidne?/ and heart
ﬁrob|ems in your unbom baby. It may ffect your and your !

aby’s tendency fo bleed and cause labour fo be loter or

longer than expected. You should not fake this medicine
during the first & months of pregnancy unless absolutely
necessary and advised by your doctor. Ifyou need

pregnant, the lowest dose for he shortest fime possible
should be used. IFaken for more than a few days from
20 weeks of pregnancy onward, this medicine can couse !
kichey problems in your unbom baby that may lead o low
levels of amniofic fluid that surounds the baby w
[oligohydramnios] or narowing of a blood vessel (ductus
arteriosus) in the heart of the baby. If you need treaiment for
longer than a few days, your doctor may recommend |
" addional monfioring. T l
Some of the ingredients can cause problems |
* Maliiol: This product contains maltiol. F you or your child
have been To@ by a docior that you or your chid have an
infolerance fo fructose, confact your doctor before foking |
this medicine or giving it o your child. 1

— — hieatment during this-period-er while-you-are-trying fo-get- —

Malitol may have a mild loxafive effect. Calorific value
2.3 keal/g malifol,

~* — Propylene glycol [only for Sﬁc\ﬁberr*Y flowoutt: This — —

medicine contains 11.75 mg propylene glycol in each

ml.
¢ Wheat starch [only for Orange flavour in this medicine o
confains only very low levels of gluten from wheat S
starch] regarded os ‘glutentree’ and is very unlikely o o)
cause problems if you have coeliac disease. P



